

Product Licence Number	Company Name	Product Name	Active Ingredients	Indications	Date of Authorisation
00025/0347	Merck Sharp & Dohme Limited	Innovace Melt	Enalapril Maleate 5-000 mg	reduces hospitalisation for heart failure. Prevention of coronary ischaemic events in patients with left ventricular dysfunction. "Innovace" reduces the incidence of myocardial infarction and reduces hospitalisation for unstable angina pectoris. Prescription Only Medicine See (PL00025/0346)	14th August 1997
00025/0348	Merck Sharp & Dohme Limited	Innovace Melt	Enalapril Maleate 10-000 mg	Prescription Only Medicine (See PL00025/0346)	14th August 1997
00025/0349	Merck Sharp & Dohme Limited	Innovace Melt	Enalapril Maleate 20-000 mg	Prescription Only Medicine (See PL00025/0346)	14th August 1997
00030/0074	Novartis Consumer Health UK Limited	Brooklax	Yellow Phenolphthalein USP 130.0 mg	For relief of constipation. Pharmacy Medicine	1st August 1997
00030/0080	Novartis Consumer Health UK Limited	Tixilyx Night-time	Promethazine Hydrochloride BP 1.5 mg Pholcodine BP 1.5 mg	For the symptomatic relief of coughs and colds in children, especially useful in irritating night cough. Pharmacy Medicine (See PL00030/0080)	1st August 1997
00030/0081	Novartis Consumer Health UK Limited	Tixilyx Night-time SF	Pholcodine 1.500 mg. Promethazine Hydrochloride 1.500 mg	Pharmacy Medicine	1st August 1997
00030/0082	Novartis Consumer Health UK Limited	Tixilyx Chesty Cough	Guaiphenesin EP 50.0 mg	Relief of chesty coughs, hoarseness and sore throats. Helps loosen mucus (catarrh) to make breathing easier. General Sales List	1st August 1997
00030/0083	Novartis Consumer Health UK Limited	Tixilyx Inhalant (capsules)	Camphor BP 60.0 mg. Menthol BP 25.0 mg. Turpentine Oil BP 20.0 mg. Eucalyptus Oil BP 20.0 mg.	For the relief of nasal congestion in head colds, catarrh, flu and hayfever. General Sales List	1st August 1997
00030/0089	Novartis Consumer Health UK Limited	Tixilyx Cough and Cold	Pseudoephedrine Hydrochloride BP 20.0 mg. Chlorpheniramine Maleate BM 02.0 mg. Pholcodine BP 05.0 mg.	A cough suppressant and decongestant. Pharmacy Medicine	1st August 1997
00030/0090	Novartis Consumer Health UK Limited	Tixilyx Daytime	Pholcodine (per 5 ml) EP 4.0 mg	A Cough Suppressant. Pharmacy Medicine	1st August 1997
00030/0107	Novartis Consumer Health UK Limited	Nicotinell TTS 10	(S)-(-)-Nicotine HSE 17.5 mg	The treatment of nicotine dependence, as an aid to smoking cessation. Pharmacy Medicine (See PL00030/0107)	1st August 1997
00030/0108	Novartis Consumer Health UK Limited	Nicotinell TTS 20	(S)-(-)-Nicotine HSE 35.0 mg	Pharmacy Medicine (See PL00030/0107)	1st August 1997
00030/0109	Novartis Consumer Health UK Limited	Nicotinell TTS 30	(S)-(-)-Nicotine HSE 52.5 mg	Pharmacy Medicine (See PL00030/0107)	1st August 1997
00030/0126	Novartis Consumer Health UK Limited	Cetrimide and Chlorhexidine Gluconate Solution	Chlorhexidine Gluconate Solution 1.500 vv. Strong Cetrimide Solution 40 % 7.500 vv	A general antiseptic for external first-aid. General Sales List	1st November 1997
00030/0132	Novartis Consumer Health UK Limited	Domiphen Bromide Lozenges	Domiphen Bromide BP 0.5 mg	Management of bacterial and fungal infections of the mouth and throat. Non-infected irritation of the mouth and throat, e.g. smoking or throat strain. Pharmacy Medicine	17th November 1997
00033/0153	Chauvin Pharmaceuticals Limited	Minims Dexamethasone	Dexamethasone Sodium Phosphate .100 vv	Non-infected, steroid responsive, inflammatory conditions of the eye. Prescription Only Medicine	6th November 1997
00039/0504	Evans Medical Ltd	Fluvirin [Inactivated Influenza Vaccine (Surface Antigen) EP]	A/Wuhan/359/95 (H3N2)-Like 15-000 mcg B/Beijing/184/93-Like 15-000 mcg Virus Influenza 15-000 mcg. A/Bayern/7/95(H1N1)-Like Strain	To induce active immunity to influenza in those groups regarded as being at special risk, especially the elderly, which include those suffering from the following conditions: Chronic pulmonary disease, e.g. chronic bronchitis and emphysema, asthma, bronchiectasis, pulmonary tuberculosis and pulmonary fibrosis. Chronic heart disease, e.g. valvular and hypertensive heart disease. Chronic renal disease, e.g. chronic nephritis; patients with renal diseases on immunosuppressive drugs. Diabetes and possibly other less common endocrine disorders. Patients who are, or who will be, immunosuppressed due to disease or treatment. Immunisation also recommended in: Persons living in residential establishments, especially the elderly, in which rapid spread is likely to follow the introduction of infection. Doctors, nurses, ambulance crew and others at special risk of infection by reason of their contacts with persons suffering from influenza. Prescription Only Medicine	13th August 1997
00043/0198	Leo Laboratories Ltd	Burinex 2 mg Tablets	Bumetanide 2.000 mg	Whenever diuretic therapy is required in the treatment of oedema, e.g. that associated with congestive heart failure, cirrhosis of the liver and renal disease including the nephrotic syndrome. In oedema of cardiac or renal origin where high doses of a potent short acting diuretic are required. Burinex 5 mg tablets may be used. Prescription Only Medicine	19th August 1997